
January 28, 2021 
Project 1702642 
 
Via E-mail: NPDES.Generalpermits@epa.gov  
 
Ms. Shauna Little 
EPA/OEP RGP Applications Coordinator 
Environmental Protection Agency 
Office of Ecosystem Protection 
RGP NOI Processing 
5 Post Office Square, Suite 100 
Mail Code OEP06-4 
Boston, MA  02109-3912 
 
Dear Ms. Little: 
 
Re: Notice of Intent 
 NPDES Remediation General Permit 
 1180 Boylston Development 
 1180 Boylston Street 
 Brookline, Massachusetts 
 MassDEP RTN 3-13540, 3-19813, RTN 3-32314 and RTN 3-36622 
 
On behalf of Chestnut Hill Investments, LLC, GEI Consultants, Inc. has prepared this Notice of 
Intent (NOI) for coverage under the National Pollutant Discharge Elimination System (NPDES) 
[...]
1) the projected downstream concentration calculated in accordance with Step 1, above, 
and the discharge concentration of a parameter are greater than the WQC calculated for 
that parameter in accordance with II.A, above
AND
2) the WQBEL determined for that parameter in accordance with II.B, above, is less than 
the TBEL in Part 2.1.1 of the RGP for that parameter. Otherwise, the TBEL in Part 2.1.1 
of the RGP for that parameter applies.

Step 2. For a parameter not sampled in or not detected in receiving water, the WQBEL applies if: 
1) the discharge concentration of a parameter is greater than the WQBEL determined for 
that parameter in accordance with II.A or II.B, above;
AND
2) the WQBEL determined for that parameter in accordance with II.A or II.B, above is
less than the TBEL in Part 2.1.1 of the RGP for that parameter. Otherwise, the TBEL in 

Part 2.1.1 of the RGP for that parameter applies.



Dilution Factor 1.0

A. Inorganics
Ammonia Report mg/L ---
Chloride Report µg/L ---
Total Residual Chlorine 0.2 mg/L 11 µg/L 50 µg/L
Total Suspended Solids 30 mg/L ---
Antimony 206 µg/L 640 µg/L
Arsenic 104 µg/L 10 µg/L
Cadmium 10.2 µg/L 0.3138 µg/L
Chromium III 323 µg/L 101.5 µg/L
Chromium VI 323 µg/L 11.4 µg/L
Copper    242 µg/L 11.1 µg/L
Iron  5000 µg/L 1000 µg/L
Lead 160 µg/L 4.10 µg/L
Mercury 0.739 µg/L 0.91 µg/L
Nickel 1450 µg/L 61.8 µg/L
Selenium 235.8 µg/L 5.0 µg/L
Silver 35.1 µg/L 5.3 µg/L
Zinc 420 µg/L 141.9 µg/L
Cyanide 178 mg/L 5.2 µg/L --- µg/L
B. Non-Halogenated VOCs
Total BTEX 100 µg/L ---
Benzene 5.0 µg/L ---
1,4 Dioxane 200 µg/L ---
Acetone 7970 µg/L ---
Phenol 1,080 µg/L 300 µg/L
C. Halogenated VOCs
Carbon Tetrachloride 4.4 µg/L 1.6 µg/L
1,2 Dichlorobenzene 600 µg/L ---
1,3 Dichlorobenzene 320 µg/L ---
1,4 Dichlorobenzene 5.0 µg/L ---
Total dichlorobenzene --- µg/L ---
1,1 Dichloroethane 70 µg/L ---
1,2 Dichloroethane 5.0 µg/L ---
1,1 Dichloroethylene 3.2 µg/L ---
Ethylene Dibromide 0.05 µg/L ---
Methylene Chloride 4.6 µg/L ---
1,1,1 Trichloroethane 200 µg/L ---
1,1,2 Trichloroethane 5.0 µg/L ---
Trichloroethylene 5.0 µg/L ---
Tetrachloroethylene 5.0 µg/L 3.3 µg/L
cis-1,2 Dichloroethylene 70 µg/L ---
Vinyl Chloride 2.0 µg/L ---
D. Non-Halogenated SVOCs
Total Phthalates 190 µg/L --- µg/L
Diethylhexyl phthalate 101 µg/L 2.2 µg/L
Total Group I Polycyclic 
Aromatic Hydrocarbons 1.0  µg/L ---
Benzo(a)anthracene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(a)pyrene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(b)fluoranthene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(k)fluoranthene 1.0  µg/L 0.0038 µg/L --- µg/L
Chrysene 1.0  µg/L 0.0038 µg/L --- µg/L
Dibenzo(a,h)anthracene 1.0  µg/L 0.0038 µg/L --- µg/L
Indeno(1,2,3-cd)pyrene 1.0  µg/L 0.0038 µg/L --- µg/L
Total Group II Polycyclic 
Aromatic Hydrocarbons 100  µg/L ---
Naphthalene 20  µg/L ---
E. Halogenated SVOCs
Total Polychlorinated Biphenyls 0.000064  µg/L --- 0.5 µg/L
Pentachlorophenol 1.0  µg/L ---
F. Fuels Parameters
Total Petroleum Hydrocarbons 5.0 mg/L ---
Ethanol Report mg/L ---
Methyl-tert-Butyl Ether 70  µg/L 20 µg/L
tert-Butyl Alcohol 120  µg/L ---
tert-Amyl Methyl Ether 90  µg/L ---

WQBEL applies if boldedTBEL applies if bolded Compliance Level 
applies if shown



I. Dilution Factor Calculation Method
A. 7Q10

No flow assumed at critical low flow for saltwater unless otherwise approved by the State
B. Dilution Factor
No dilution assumed for saltwater, unless otherwise approved by the State

II. Effluent Limitation Calculation Method
A. Calculate Water Quality Criterion:

Step 1. Not applicable to saltwater

Step 2. Not applicable to saltwater

Step 3. Total recoverable water quality criteria for dissolved metals, calculated as follows:

WQC in µg/L  =        dissolved WQC in µg/L 
dissolved to total recoverable factor

B. Calculate WQBEL:

Step 1. WQBEL calculated as follows for parameter sampled in and detected in the receiving water:

Cd  = Qr Cr - QsCs 

              Qd

Cr = Water quality criterion in µg/L
Qd = Discharge flow in MGD
Cd = WQBEL in µg/L
Qs = Upstream flow (7Q10) in MGD
Cs = Ustream (receiving water) concentration in µg/L
Qr = Downstream receiving water flow in MGD

Step 2. WQBEL calculated as follows for parameter not sampled in or not detected in receiving water:

Cd  =  (Qr/Qd) x Cr 

Cr = Water quality criterion in µg/L
Qd = Discharge flow in MGD
Qr = Downstream receiving water flow in MGD

C. Determine if a WQBEL applies:
Step 1. For parameter sampled in and detected in receiving water, downstream concentrations calculated as follows:

Cr = QdCd + QsCs

                Qr

Cr = Downstream concentration in µg/L
Qd = Discharge flow in MGD
Cd = Influent concentration in µg/L
Qs = Upstream flow (7Q10) in MGD
Cs = Upstream (receiving water) concentration in µg/L
Qr = Downstream receiving water flow in MGD

The WQBEL applies if: 
1) the projected downstream concentration calculated in accordance with Step 1, above, 
and the discharge concentration of a parameter is greater than the WQC calculated for 
that parameter in accordance with II.A, above
AND
2) the WQBEL determined for that parameter in accordance with II.B, above, is less than 
the TBEL in Part 2.1.1 of the RGP for that parameter. Otherwise, the TBEL in Part 2.1.1 
of the RGP for that parameter applies.

Step 2. For a parameter not detected in or not sampled in receiving water, the WQBEL applies if: 
1) the discharge concentration of a parameter is greater than the WQBEL determined for 
that parameter in accordance with II.A or II.B, above;
AND
2) the WQBEL determined for that parameter in accordance with II.A or II.B, above is
less than the TBEL in Part 2.1.1 of the RGP for that parameter. Otherwise, the TBEL in 
Part 2.1.1 of the RGP for that parameter applies.



Dilution Factor 0.0

A. Inorganics
Ammonia Report mg/L ---
Chloride Report µg/L ---
Total Residual Chlorine 0.2 mg/L 7.5 µg/L 50 µg/L
Total Suspended Solids 30 mg/L ---
Antimony 206 µg/L 640 µg/L
Arsenic 104 µg/L 36 µg/L
Cadmium 10.2 µg/L 8.9 µg/L
Chromium III 323 µg/L 100.0 µg/L
Chromium VI 323 µg/L 50 µg/L
Copper    242 µg/L 3.7 µg/L
Iron  5000 µg/L --- µg/L
Lead 160 µg/L 8.5 µg/L
Mercury 0.739 µg/L 1.11 µg/L
Nickel 1450 µg/L 8.3 µg/L
Selenium 235.8 µg/L 71 µg/L
Silver 35.1 µg/L 2.2 µg/L
Zinc 420 µg/L 86 µg/L
Cyanide 178 mg/L 1.0 µg/L --- µg/L
B. Non-Halogenated VOCs
Total BTEX 100 µg/L ---
Benzene 5.0 µg/L ---
1,4 Dioxane 200 µg/L ---
Acetone 7.97 mg/L ---
Phenol 1,080 µg/L 300 µg/L
C. Halogenated VOCs
Carbon Tetrachloride 4.4 1.6 µg/L
1,2 Dichlorobenzene 600 µg/L ---
1,3 Dichlorobenzene 320 µg/L ---
1,4 Dichlorobenzene 5.0 µg/L ---
Total dichlorobenzene --- µg/L ---
1,1 Dichloroethane 70 µg/L ---
1,2 Dichloroethane 5.0 µg/L ---
1,1 Dichloroethylene 3.2 µg/L ---
Ethylene Dibromide 0.05 µg/L ---
Methylene Chloride 4.6 µg/L ---
1,1,1 Trichloroethane 200 µg/L ---
1,1,2 Trichloroethane 5.0 µg/L ---
Trichloroethylene 5.0 µg/L ---
Tetrachloroethylene 5.0 µg/L 3.3 µg/L
cis-1,2 Dichloroethylene 70 µg/L ---
Vinyl Chloride 2.0 µg/L ---
D. Non-Halogenated SVOCs
Total Phthalates 190 µg/L --- µg/L
Diethylhexyl phthalate 101 µg/L 2.2 µg/L
Total Group I Polycyclic 
Aromatic Hydrocarbons 1.0  µg/L ---
Benzo(a)anthracene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(a)pyrene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(b)fluoranthene 1.0  µg/L 0.0038 µg/L --- µg/L
Benzo(k)fluoranthene 1.0  µg/L 0.0038 µg/L --- µg/L
Chrysene 1.0  µg/L 0.0038 µg/L --- µg/L
Dibenzo(a,h)anthracene 1.0  µg/L 0.0038 µg/L --- µg/L
Indeno(1,2,3-cd)pyrene 1.0  µg/L 0.0038 µg/L --- µg/L
Total Group II Polycyclic 
Aromatic Hydrocarbons 100  µg/L ---
Naphthalene 20  µg/L ---
E. Halogenated SVOCs
Total Polychlorinated Biphenyls 0.000064  µg/L --- 0.5 µg/L
Pentachlorophenol 1.0  µg/L ---
F. Fuels Parameters
Total Petroleum Hydrocarbons 5.0 mg/L ---
Ethanol Report mg/L ---
Methyl-tert-Butyl Ether 70  µg/L 20 µg/L
tert-Butyl Alcohol 120  µg/L ---
tert-Amyl Methyl Ether 90  µg/L ---

TBEL applies if bolded WQBEL applies if bolded Compliance Level 
applies if shown



3/15/2018 Accugaf Filter Bags

http://old.ecologixsystems.com/bag_filters_accugaf.php 1/3

Home Forms Contact Us About Us Calculators Site Map Online StoreSearch Site 

Click to Find Us On:
  

     

 Applications

 Automotive
 Biodiesel
 Dairy Industry
 Industrial Wastewater
 Food Processing Industry
 Iron Removal
 Latex Removal
 Metals Treatment
 Mining Industry
 Municipal Wastewater
 Odor Control
 Petrochemical Industry
 Poultry Industry

 Products

 Activated Carbon
 Bag Filtration

 Bag Filter Housings
 Bag Filter Media

 Biological Treatment
 Chemicals (Specialty)
 Clarifiers
 Controls
 Dissolved Air Flotation
 Dewatering
 Evaporators
 Membrane Filtration
 Microbial Bacteria
 Oil/Water Separators
 Ozone
 Pressure Filtration
 Screens
 Separators/Strainers
 Tanks

Bag Filters  / Accugaf Filter Bags

Accugaf filter bags are constructed from FDA compliant materials. They are ideal for food processing applications and will filter particulate from 1 micron to 25 microns with 99%
efficiency..

Related Product Links
 Accugaf Filter Bags | Duragaf Filter Bags | Hayflow Filter Element | Lofclear Filter Bags | Nylon & Polyester Mesh | Progaf Filter Bags | Sentinel® Filter Bags & Seal | Snap Ring

Filtration Media Overview

ACCUGAF™, Filter Bags for Applications Demanding Efficiency >99%
 The ACCUGAF filter bag pushes the boundaries of bag filtration technology far beyond traditional designs. With efficiencies >99%, each A

model provides cost-effective filtration solutions for demanding applications. The five models assure users that particles from the range of 
can be removed effectively while delivering long service life.

 

Material Filter Model Buy Now
Particle Size at Common Removal Efficiencies (μm) ΔP (psi) Size 02

 @ 45 gpm>60% >90% >95% >99% >99.9%

Polypropylene

AGF 51 0.2 0.6 0.8 1.5 5 1.30

AGF 53 0.8 1 2 3 5 3.20

AGF 55 1 2 3 5 15 0.73

AGF 57 2 4 5 10 25 0.60

AGF 59 10 25 30 25 35 0.44

Polyester

AGFE 51 0.2 0.6 0.8 1.5 5 1.30

AGFE 55 1 2 3 5 15 0.73

AGFE 57 2 4 5 10 25 0.60

High-Efficiency Performance
 ACCUGAF filter bags feature:

 100% welded seams
Patented SENTINEL® seal ring
Meltblown filtration media in polypropylene or polyester
No additives, such as resins, binders or surface treatments

FDA Compliant Materials
 ACCUGAF Polypropylene filter bags are constructed entirely of materials compliant to FDA requirements for materials in contact with food

materials conform to US Code of Federal Regulations 21 CFR Part 177 and EU Directive 2002/72/EC.
 

Applications
 Although ideally suited for food and beverages, ACCUGAF filter bags will deliver equal performance in a wide range of demanding applica

as:
Beer, wine, spirits and beverage filtration
Fine particle removal in parts cleaning
Final filtration of lacquers
Final filtration of vinegar
Activated carbon removal in process systems
Final filtration of hydraulic oils and lubricants

http://www.ecologixsystems.com/
http://old.ecologixsystems.com/forms.php
http://old.ecologixsystems.com/contact.php
http://old.ecologixsystems.com/about.php
http://old.ecologixsystems.com/calculators.php
http://old.ecologixsystems.com/site_map.php
http://store.ecologixsystems.com/
http://www.ecologixsystems.com/
http://www.twitter.com/WasteWaterLogix
http://www.linkedin.com/companies/ecologix-environmental-systems?trk=co_search_results&goback=%2Ecps_1282772174312_1
http://old.ecologixsystems.com/bag_media.php
http://old.ecologixsystems.com/e_accu_flow.php
http://old.ecologixsystems.com/e_dura_flow.php
http://old.ecologixsystems.com/e_elememt.php
http://old.ecologixsystems.com/e_oilclear.php
http://old.ecologixsystems.com/lf_woven_mesh.php
http://old.ecologixsystems.com/e_prog_flow.php
http://old.ecologixsystems.com/e_sentinel.php
http://old.ecologixsystems.com/e_snapring.php
http://old.ecologixsystems.com/e_media_overview.php
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=3
http://store.ecologixsystems.com/detail/index.cfm?nPID=4
http://store.ecologixsystems.com/detail/index.cfm?nPID=4
http://store.ecologixsystems.com/detail/index.cfm?nPID=4
http://store.ecologixsystems.com/detail/index.cfm?nPID=4
http://store.ecologixsystems.com/detail/index.cfm?nPID=4
http://store.ecologixsystems.com/detail/index.cfm?nPID=4


3/15/2018 Accugaf Filter Bags

http://old.ecologixsystems.com/bag_filters_accugaf.php 2/3

OPERATIONALCONSIDERATIONS
Bag Positioner

 ACCUGAF filter bags must be used with the Eaton bagpositioner. This eases insertion and assures correct alignment of the filter bag inside the restrainer basket. In addition, the
be protected against damage to inadvertent back-flow.

 
Pre-Wetting in Aqueous Solutions

 ACCUGAF polypropylene filter bags are fabricated from microfiber filtration media. These materials are hydro-phobic, indicating that water will not wet the fiber surfaces.As will a
polypropylene filters, a lower surface tension fluid (wetting agent) must be used to wet the media prior to introducing water. Prior to service, the filter bags must be immersed in a
solution compatible with the process fluid. After wetting, an aqueous fluid will be drawn into the media through capillary action. Full details about installation and wetting are prov
every box of ACCUGAF filter bags. 

 ACCUGAF Filter Bags are available in retention codes of 51,53,55,57,and 59.To select the
perfect ACCUGAF Filter Bag for your application use the chart and choose the retention

efficiency level you need on the left side (Y Axis) of the chart at the particle size in microns at
the bottom (X Axis) .Next find which bag efficiency code (identified by the colored lines) is
closest to that point.Thsi will assist you in finding the most cost effective filter bag for your

critical filtration application.
 

BAG FILTER PRODUCT CODE EXPLANATION

Activated Carbon | Aeration | Air Treatment | Bag Filters & Housings| Chemicals | Dissolved Air Flotation | Dust Collection | Evaporators | Filter Presses | Flocculation | Inline Filter Vessels |
Membrane Filtration | Odor Control |Ozone | Oil Water Separators | Sewage Systems | Liquid and Vapor Phase Vessels | Wet Scrubbers | Careers

http://old.ecologixsystems.com/activated_carbon.php
http://old.ecologixsystems.com/air_saturator.php
http://old.ecologixsystems.com/smog_oilmist.php
http://old.ecologixsystems.com/bag_filtration.php
http://old.ecologixsystems.com/ch_main.php
http://old.ecologixsystems.com/daf_systems.php
http://old.ecologixsystems.com/dust_collect.php
http://old.ecologixsystems.com/w_evaporator.php
http://old.ecologixsystems.com/fp_filter_press.php
http://old.ecologixsystems.com/w_floc_main.php
http://old.ecologixsystems.com/filtration_systems.php
http://old.ecologixsystems.com/ro_main.php
http://old.ecologixsystems.com/odor_control.php
http://old.ecologixsystems.com/oz_main.php
http://old.ecologixsystems.com/oil_water_separators.php
http://old.ecologixsystems.com/pollution_control.php
http://old.ecologixsystems.com/vessels.php
http://old.ecologixsystems.com/wet_scrubbers.php
http://old.ecologixsystems.com/careers.php


3/15/2018 Accugaf Filter Bags

http://old.ecologixsystems.com/bag_filters_accugaf.php 3/3



3/15/2018 Lofclear Absolute Rate Oil Removal Filter Bags

http://old.ecologixsystems.com/bag_filters_lofclear.php 1/3

Home Forms Contact Us About Us Calculators Site Map Online StoreSearch Site 

Click to Find Us On:
  

     

 Applications

 Automotive
 Biodiesel
 Dairy Industry
 Industrial Wastewater
 Food Processing Industry
 Iron Removal
 Latex Removal
 Metals Treatment
 Mining Industry
 Municipal Wastewater
 Odor Control